VW Golf manuals

Volkswagen Golf Service & Repair Manual: Removing and installing dip beam screen motor -V294-/-V295

Volkswagen Golf Service & Repair Manual / Electrical system / Lights, lamps, switches outside / Headlight / Removing and installing dip beam screen motor -V294-/-V295

  Note
Left dip beam screen motor -V294- and right dip beam screen motor -V295- are only fitted on gas discharge headlights without cornering light.
The dip beam screen motor is located in the headlight and cannot be renewed separately in the event of a fault.
–  Removing and installing headlights → Chapter.
   
Removing and installing LED modules for daytime running light and side light -L176-/-L177- (“GTE” only)
Special tools and workshop equipment required     Torque wrench -V.A.G 1783-   ...

Removing and installing bulbs for cornering light -L148-/-L149-
  Note Left cornering light bulb -L148- and right cornering light bulb -L149- are only fitted on gas discharge headlights. R ...

Other materials:

Specified torques for gearbox
petrol engine, 1.4 l natural gas engine:   Item Bolt Nm 1, 5, 9 M12x70 80 2, 4 M12x50 80 3 1),2) M12x165 80 6, 7, 8 M10x55 40 A ...

Assembly overview - fuel delivery unit/fuel gauge sender, vehicles with auxiliary heater
1 -  Fuel delivery unit With fuel system pressurisation pump -G6-. With integrated fuel filter; fuel filter cannot be renewed separately Carrying out electrical test of fuel pump in Guided fault finding mode → ...

Repairing trailing arm
Special tools and workshop equipment required Tube for wheel bearing -3345- Assembly tool -3346- Thrust plate -VW 402- Press tool -VW 412- Thrust piece -T10496-   –&n ...

© 2016-2020 Copyright www.vwgolf.org